
Salina Raw Water Supply Study  i 
HDR No. 0000094250 

 
 
 
 
 
 

RAW WATER SUPPLY 
STUDY 

 
 
 
 
 
 

PREPARED FOR: 
CITY OF SALINA, KANSAS 

 

PREPARED BY: 
HDR ENGINEERING, INC. 

WILSON & COMPANY ENGINEERS AND ARCHITECTS 
LAYNE CHRISTENSEN COMPANY 

 
FINAL: FEBRUARY, 2010 

 
HDR NO. 0000094250 

 
 

 
 
 
 



Salina Raw Water Supply Study  ii 
HDR No. 0000094250 

 

Table of Contents 
1  Executive Summary ........................................................................................................................... 1-1 

2  Introduction ........................................................................................................................................ 2-1 
[...]
individual wells.  The wellfield as a whole, however, is restricted to a maximum instantaneous flow rate of 
3.7 MGD. 

7.3.2 Well Capacity Estimates 
Individual well yields and recommended maximum pumping rates for each well cannot be estimated at this 
time due to lack of construction data for existing wells and lack of recent performance tests.  Based on the 
installed pump capacities, it appears that the current South Wellfield wells are capable of producing 
anywhere from 400 to 700 gpm per well.  The City operated the wells in November, 2008 and provided the 
pumping rates.  The characteristics of the existing wells are shown in Table 7-8. 
 

Table 7-8 
South Wellfield Rated Pumping Capacities 

Well 
No. 

Rated Pump 
Capacity   

(gpm) 

2008 Pumping 
Rates        

(gpm) (2) 

1 730 696 

2 380 297 

3 (1) (1) 

4 (1) (1) 

5 450 442 

Total(3) 1,560 1,435 
    (1) No pump currently installed 

 (2) Operated in November, 2008; based on clearwell  
     fill and draw rates.  No metering is operational at 
     the Schilling WTP.   
(3) South Wellfield Water Right allows a maximum of 3.7 
    MGD instantaneous flow (2,569 gpd) 



SECTION 7 
 

Salina Raw Water Supply Study  7-20 
HDR No. 0000094250 

Layne Christensen field crews conducted a well performance field test on Well No. 1 of the South Wellfield 
on October 24, 1990.  The objective of the performance test was to determine the current specific capacity, 
defined as the flow rate divided by drawdown in the well.  Based on the results of that test, the specific 
capacity in Well No. 1 was approximately 67 gpm/ft of drawdown.  This value is similar to the specific 
capacity values measured from the supply wells in the Downtown Wellfield.  It is recommended that further 
performance testing be done on the existing wells to determine their recommended pumping rates similar 
to the testing that was done at the Downtown Wellfield in 2007.   

7.3.3 Hydrogeology 
The supply wells located in the South Wellfield are screened in the Smoky Hill River alluvial aquifer.  In this 
area, the aquifer appears to be an unconfined system and the hydraulic level in the aquifer is likely a 
function of the stage in the river.  Based on limited historical data, the depth to water near the wellfield is 
approximately 25 to 30 feet bgs.  As with the Downtown Wellfield, the base of the alluvial aquifer consists of 
a shale unit associated with the Permian age Wellington Formation.  In the vicinity of the South Wellfield, 
the base of the alluvial aquifer is encountered at depths ranging from 55 to 60 feet bgs. 
 
On October 24, 1990 an eight (8) hour constant rate aquifer test was conducted using Well No. 1 as the 
pumping well.  Water levels were measured within Well No. 1 while the well was pumped at a rate of 
approximately 676 gpm.  A time-drawdown plot of the data was developed and used to estimate the 
transmissivity of the aquifer near the South Wellfield.  From this analysis, the aquifer transmissivity was 
estimated at 103,500 gallons per day per foot (gpd/ft).  A properly designed well should be able to produce 
between 500 and 800 gpm. 

7.3.4 Drought Impacts 
The South Wellfield could also be impacted by drought conditions, similar to the Downtown Wellfield.  
However, the City does not operate observation wells in the vicinity of the South Wellfield to provide a 
historical record of aquifer levels and their response to pumping.  The wells in the South Wellfield are 
spaced further apart than wells in the Downtown Wellfield; therefore, pumping may not have as big of an 
impact on aquifer levels as pumping in Downtown Wellfield does.   

7.3.5 Raw Water Quality 
As discussed previously, the City operated the wells at South Wellfield in November, 2008; at that time, the 
City took water quality samples at each of the wells for analysis by a laboratory.  The results of the water 
quality analyses from November, 2008 are summarized in Table 7-9.   
 

  



SECTION 7 
 

Salina Raw Water Supply Study  7-21 
HDR No. 0000094250 

Table 7-9 
South Wellfield Raw Water Quality 

November 2008 

Parameter 
EPA 

Standard 
(mg/L) 

Flow Rate 
Weighted 

Average (mg/L) 

EPA 
Standard/Hardness 

Classification 

Sulfate  250 94 Secondary 

TDS 500 620 Secondary 

Total Hardness as 
CaC03 

NA 431 Very hard/brackish 

Iron 0.3 0 Secondary 

Manganese  0.05 0.47 Secondary 

 
In addition to these data, three water quality reports, varying in time from 1955 to 1971, were provided by 
the City to evaluate the raw water quality of the South Wellfield.  These data showed similar water quality 
properties with the exception of iron and manganese.  The Air Force Softening Plant Operating Manual, 
1958 showed that the iron concentration was 0.4 mg/L whereas the most recent data collected by the City 
shows that iron was non-detectable (0 mg/L).  In addition, the report showed that the manganese 
concentration was 1.15 mg/L compared to the 0.47 mg/L found from the recent results collected by the City.   
 
As shown, the raw water concentrations indicate high levels of manganese and hardness compared to 
secondary drinking water standards.  These standards are not enforceable by the State or EPA, but are 
guidelines to enhance the aesthetic quality of the water.  As discussed previously, treatment of these 
constituents is not currently provided as the water is only chlorinated prior to distribution.  Waters high in 
manganese can cause brown stains imparted to laundry and porcelain as well as being bitter tasting, 
whereas hardness can result in excessive soap consumption and scaling in the pumps and distribution 
system.  The City has found that industries are generally unable to use the water due to the hardness.  In 
comparison to the raw water quality of the Downtown Wellfield, the South Wellfield has lower 
concentrations of sulfate, TDS, and hardness.  The manganese concentrations measured in the South 
Wellfield wells are much higher than the concentrations observed at the Downtown Wellfield. 

7.3.6 Anthropogenic Contamination 
Groundwater contamination, in the form of TCE and associated daughter products, has been detected 
approximately 2.5 miles northwest of the South Wellfield.  This plume originates from the old Schilling Air 
Force Base and is being monitored and studied by the USACE.  Based on past history the movement of the 
plume is to the east-northeast away from the South Wellfield; therefore the plume is not currently impacting 
or threatening any of the wells at the South Wellfield.  A map of the groundwater plume is shown on Figure 
7-7.   
 
 
 



"M "M
"M

"M

"M

Raw Water Supply Study

Figure 7-7: South Wellfield 
Contamination Plumes

¯

Legend
"M Water Supply Wells

TCE Contamination Plume

Water Well Piping

0 3,300 6,600 9,900 13,2001,650
Feet



SECTION 7 
 

Salina Raw Water Supply Study  7-23 
HDR No. 0000094250 

7.3.7 South Wellfield Recommendations 
Optimization of the City’s existing water supply infrastructure is a primary goal of the Raw Water Supply 
Study.  The poor water quality associated with the South Wellfield wells and lack of treatment is the primary 
reason this source has not been utilized on a consistent basis in the past.  As discussed previously, the 
City has a vested water right to extract 2,511 acre feet per year (2.24 MGD on average) or 3.7 MGD 
maximum of groundwater from the South Wellfield.  A total of five (5) wells are permissible based on 
Vested Right SA035, however only three (3) wells are active and in service at this time.  Based on the 
transmissivity of the aquifer, a properly designed well should be able to produce between 500 and 800 
gpm.  
 
Development of an onsite treatment facility designed to remove iron, manganese, and hardness could 
result in the South Wellfield becoming a reliable source of water for the City.  The existing Schilling Water 
Treatment Plant, most of which is not in service, used a treatment process consisting of aeration, 
flocculation/clarification with lime softening, recarbonation, filtration, and disinfection.  The aeration serves 
to oxidize iron and manganese, while the flocculation/clarification removes iron, manganese, and hardness.  
It is likely that a similar treatment scheme could produce water of a quality suitable for domestic and 
industrial use.  Water quality testing should be completed prior to selection of a treatment scheme.   
 
The current operable wells are capable of producing between 1,430 gpm and 1,560 gpm.  Consideration 
should be given to rehabilitating or offsetting and replacing the two existing wells (Well No. 3 and Well No. 
4), which have not been used since the 1940’s when their pumps were removed.  The water right allows for 
a maximum of 3.7 MGD, or 2,555 gpm; therefore there is a potential to add an additional 995 gpm to 1125 
gpm to maximize the use of the water right.  The replacement of Wells 3 and 4 would add the necessary 
capacity to maximize the water right use.  These two wells, in addition to the three existing wells, would 
also allow for better utilization of the South Wellfield by decreasing the effect of overlapping cones of 
depression which would occur as a result of more evenly distributed pumping rates.   It is recommended 
that the City conduct performance testing on the existing wells to determine their recommended pumping 
rates for protection of pumping equipment.   
 
In addition the City, in conjunction with the USACE, should continue to monitor the existing contamination plume 
to ensure it does not threaten the South Wellfield.   

7.4 EXISTING FACILITIES 

7.4.1 Treatment Process Evaluation 
The existing water treatment facility has a nominal treatment capacity of 20.0 MGD.  The treatment facility 
currently consists of the following major components: groundwater equalization basin, groundwater air 
stripping towers, river settling basin, solids contact clarifiers (softening basins), secondary clarifiers, gravity 
filters, and underground storage reservoirs.  Figure 7-8 presents a schematic of the treatment process flow 
at the Salina water treatment facility.   
 



SECTION 7 
 

Salina Raw Water Supply Study  7-24 
HDR No. 0000094250 

 
 

 
 
 
 
 
 
 
 
 

 
 
 
 
 
 

Figure 7-8 
General Schematic of Treatment Process Flow 

 
 
The following paragraphs evaluate the reliable capacity of the water treatment plant processes to determine 
potential limitations as they relate the Raw Water Supply Study.   
 
Equalization Basin (Groundwater Treatment Only) 
Purpose:  To control and maintain constant water flows into air stripping towers 
Tank Diameter:  35’-0” 
Sidewater Depth:  17’-0” 
Volume:  122,350 gallons  
 
Transfer Pumps (Groundwater Treatment Only) 
Purpose:  Pumps water from the equalization basin to the air stripping towers 
Number of Pumps:  3 
Pump Capacity:  3,500 gpm (5.0 MGD) each  
Reliable Capacity (with largest pump out of service): 10.0 MGD 
 
Air Blowers (Groundwater Treatment Only) 
Purpose:  Blows air through the air stripping towers 
Number of Blowers:  3 
Blower Capacity:  25,560 cfm each 
 

S
m

ok
y 

H
ill

 R
iv

er

River
Pump 

Station

River
Settling
Basin

Solids
Contact

Clarifiers

Secondary
Clarifiers

Gravity
Filters

Underground
Storage

Reservoirs

High
Service
Pump

Station

Distribution
System

Air
Stripping
Towers

Equalization
BasinWells

Water 
Distribution

System

Water
Treatment
Facilities



SECTION 7 
 

Salina Raw Water Supply Study  7-25 
HDR No. 0000094250 

Air Stripping Towers (Groundwater Treatment Only) 
Purpose:  Removal of VOC contaminants from groundwater 
Number of Towers:  2 
Tower Diameter:  12’-0” 
Overall Tower Height:  55’-0” 
Design Flow: 5.0 MGD each 
Total Capacity: 10.0 MGD  
Reliable Capacity:  10.0 MGD (reliability is provided by redundant pumps and blowers) 
 
Flash Mix Basin (Surface Water Treatment Only) 
Purpose:  Blend chemicals into raw water 
Volume: 8,600 gallons 
Detention Time: 1.2 minutes 
Reliable Capacity: 10 MGD 
 
Flocculator (Surface Water Treatment Only) 
Purpose:  Aggregation of particles prior to settling 
Size:  69’-6” x 28’-0” 
Sidewater Depth:  12’-5” 
Volume:  180,800 gallons 
Design Flow: 10 MGD 
Detention Time: 26 minutes (KDHE req’t = 20 minutes min) 
Reliable Capacity: 10 MGD 
 
River Settling Basin (Surface Water Treatment Only) 
Purpose:  Allows particles in surface water to settle out 
Size:  197’-0” x 69’-6” (does not include flash mix zone or flocculation zone) 
Sidewater Depth:  12’-5” 
Volume:  1,272,000 gallons 
Design Flow:  10.0 MGD 
Detention Time: 3.05 hrs (KDHE req’t = 3 hrs min) 
Overflow Rate:  730 gpd/ft2 (KDHE req’t = 600 gpd/ft2 max) 
Weir Loading Rate:  14,388 gpd/ft (KDHE req’t = 20,000 gpd/ft max)  
Reliable Capacity:  8.2 MGD based on Overflow Rate of 600 gpd/ft2  
 
Solids Contact Clarifiers (Softening Basins)  
Purpose:  Reduces hardness of water and treats surface water 
Number of Basins:  2 
Basin Diameter:  90’-0” 
Sidewater Depth:  19’-0” 
Design Flow:  10.0 MGD each 



SECTION 7 
 

Salina Raw Water Supply Study  7-26 
HDR No. 0000094250 

Detention Time:  2.17 hrs (KDHE req’t = 2 to 4 hrs) 
Overflow Rate:  1.09 gpm/ft2 (KDHE req’t = 1.75 gpm/ft2 max) 
Weir Loading Rate:  8.8 gpm/ft (KDHE req’t = 10 gpm/ft max) 
Total Capacity:  20.0 MGD 
Reliable Capacity (with one clarifier out of service):  10.0 MGD 
 
Secondary Clarifiers  
Purpose:  Provides settling between first-stage and second-stage recarbonation 
Number of Clarifiers:  2 
Clarifier Diameter:  90’-0” 
Sidewater Depth:  12’-0” 
Design Flow:  10.0 MGD each 
Detention Time:  82.2 minutes (KDHE req’t = 45 minutes min) 
Overflow Rate:  1,572 gpd/ft2 (KDHE req’t = 1,500 gpd/ft2 max*) 
Weir Loading Rate:  12,210 gpd/ft (KDHE req’t = 15,000 gpd/ft max) 
Total Capacity:  20.0 MGD 
Reliable Capacity (with one clarifier out of service):  10.0 MGD 
* Secondary Clarifiers were originally designed at a diameter of 92’-0”, which would meet the overflow rate, 
but due to site constraints KDHE allowed the clarifiers to be a diameter of 90’-0”. 
 
Gravity Filters 
Purpose:  Removes non-settling particles, suspended precipitates, etc.  
Number of Filters:  16 
Size:  21’-0” x 16’-6” 
Design Flow:  1,386 gpm each  
Filtration Rate:  4.0 gpm/ft2 (KDHE req’t = 4.0 gpm/ft2) 
Total Capacity:  31.9 MGD  
Reliable Capacity (with one filter out of service):  29.9 MGD 
 
Underground Storage Reservoirs  
Purpose:  Store treated water prior to pumping into distribution system  
Number of Reservoirs:  2 
Capacity:  1 million gallons and 2 million gallons  
Total Capacity:  3 million gallons 
 
  



SECTION 7 
 

Salina Raw Water Supply Study  7-27 
HDR No. 0000094250 

High Service Pumps 
Purpose:  Deliver treated water to the distribution system  
Number of Pumps:  7 (6 pumps pump to the Base pressure zone, 1 pump pumps through a dedicated line 
to the southern portion of the City) 
Total Capacity: 25.0 MGD for the pumps that pump to the Base pressure zone 
Reliable Capacity (with the largest pump out of service): 23.0 MGD for the pumps that pump to the Base 
pressure zone 

7.4.2 Distribution Systems Evaluation 
Professional Engineering Consultants, (PEC) completed the draft 2007 Water Distribution System Model – 
Phase 1 report.  As part of this report, an evaluation of the City’s existing distribution system (high service 
pumps, booster pumps, water mains, fire hydrants, and water storage) was completed utilizing a 
computerized hydraulic model.  The hydraulic model analyzed the water distribution system for adequate 
pressures, fire flow availability, water tower storage capacities, pump performance, and water age under 
current demand conditions and under projected demands through year 2030.   
 
According to Phase 1 of PEC’s study of the existing distribution system, the following are summarized 
conclusions and recommendations stated in the draft report: 

 Projected demands for the year 2030 are: 
o Average Day = 8.20 MGD 
o Maximum Day = 14.68 MGD 
o Peak Hour = 22.30 MGD 

 System pressures are adequate during average day, maximum day, and peak hour demands. 
 Available fire flows are currently inadequate for a majority of the City. 
 Additional water storage is required for both present and 2030 projected conditions. 
 Water age within the distribution system is adequate. 
 There are areas of the distribution system which are experiencing taste and odor problems and/or 

low chlorine residuals believed to be caused by iron bacteria depleting oxygen in the water. 
 
The City has recently initiated Phase 2 of this project which includes completion of a study to determine 
appropriate solutions to the deficiencies identified.  

7.4.3 Systems Deficiencies 
The City’s existing water supply facilities, which includes the raw water supply sources, raw water pumping, 
raw water piping, water treatment facility, and water distribution system does have deficiencies which are 
listed below.  
 
  



SECTION 7 
 

Salina Raw Water Supply Study  7-28 
HDR No. 0000094250 

Raw Water Supply Sources 
Surface Water – Smoky Hill River  
 The supply from the Smoky Hill River is impacted by the minimum release schedule for Kanopolis 

Reservoir.  During drought conditions when the minimum of 50 cfs is released, supply available for the 
City is reduced.   

 Water supplied from the Smoky Hill River is directly connected to the existing groundwater source 
(Smoky Hill Alluvium Aquifer) and is negatively impacted during drought conditions. 

 There are existing water rights upstream from the City’s river intake that are senior to the City’s 
appropriated surface water right and could impact the City’s ability to withdraw water from the river 
during drought conditions if those rights are exercised.   

 
Groundwater  - Downtown Wellfield and South Wellfield 
 The wellfield aquifer is directly connected to the existing surface water source (Smoky Hill Alluvium 

Aquifer) and is negatively impacted during drought conditions. 
 Aquifer recharge is not sufficient to keep up with pumping demand during drought conditions. 
 There is currently no regulatory control over private wells; therefore during drought periods when 

domestic pumping occurs, there is a substantial amount of water use by private wells (KGS, 2008).  
This can have a negative effect on the levels in the aquifer from which the Downtown Wellfield draws 
from.   

 Water from the South Wellfield is high in iron, manganese, and hardness.  Since no treatment is 
currently provided this wellfield is limited in use.   
 

Raw Water Pumping 
Groundwater  - Downtown Wellfield and South Wellfield   
 The pumping capabilities of the wells have been reduced due to fouling of the well screens, a drop in 

static water levels since the wells were installed, and past operation at too high a pumping rate.   
 Pump capacity must be reduced when groundwater levels are low to prevent possible cavitation and 

pulling of water from below well screens. 
 Use of Wells 11, 12, 15, and 16 at the Downtown Wellfield has been curtailed due to high levels of 

contamination.  The curtailment of these wells reduces the overall capacity of the wellfield. 
 Well withdrawals of other wells may need to be reduced to avoid pulling the contamination plume into 

the cone of influence of the wells. 
 
Raw Water Piping 
Groundwater  - Downtown Wellfield 
 The Downtown Wellfield raw water supply is not run through a water treatment plant and can currently 

only be chlorinated; as a result the wellfield is rarely used due to water quality issues. 
 
Groundwater  - South Wellfield 
 The South Wellfield raw water piping is not connected to the water treatment facility; as a result the 

wellfield is rarely used due to water quality issues.   



SECTION 7 
 

Salina Raw Water Supply Study  7-29 
HDR No. 0000094250 

 
Water Treatment Facilities 
 The River Settling Basin which is for surface water only has a reliable capacity less than 10 MGD. 
 The reliable capacity of the air stripping towers (10 MGD) does not maximize use of the Downtown 